(. LOMB AR D INdup: rocs-SUPERFOCS

A KOHLER. COMPAMEngine: LDW 1003 Drawing: L

CYLINDER HEAD/ROCKER ARM BOX

N
(@}
E
00}
[ISN
(@)
N
(@}
o

valve guide std.
valve guide +0,50
washer diam. 10,2

plug diam.18

special screw mm 90+10
washer

eXhaust valve

intake wvalve

plug diam. 6

plug

precombustion chamber locking nut
precombustion chamber
inlet v.seat

eXhaust v.seat

suction wvalve

valve retainer

water flange

DWW Wwwwww NN NN
A0 Joy b WE O WOoWwJo Ul O
O iSs(O 00 €O Oy A (O O (O O O 0O &
O UTOYO O JdJEFE O OO0 oy W oy ©
O WO O ON WO U NN WN D
o U1 O O O U1l Uro N O oo O o u,
OO ONRPrRPROOCOFHRREPEREPEDNORFDN
O WEFE OW-JWOo WwOu U N wN
QU PP JOOJINJOUINJO o

48 5570.019 retainer

49 7625.010 washer diam. 8

4da  9766.001 screw TORX M 6 X 20
50 1200.081 O ring

51 1770.127 bolt M 8 X 14

(@)
N
PO
=
N
(@)
~J
N
(&)}

ROCK.ARM COVER ASS.Y

52 2125.727 ROCKER ARM COVER (reduced dimensions)
54 4400.102 gasket

55 5066.222 SEPARATOR

56 9©200.708 CYL.HEAD

60 1730.831 head gasket 1,45 (1 small hole)
60 1730.832 head gasket 1,55 (2 small holes)
60 1730.833 head gasket 1,65 (3 small holes)
62 1770.002 bolt M 8 X 1,25 X 16

~J
=
\\>J
N
(@]
(@]
=
(@]
o

connecting pipe
valve tube
connection

~N 3 J
DSw N
O OO
a1 w O,
N O o
~ O O
(G o]
RN o
~N =

75 1200.082 O ring 3106
76 «K————— » flange
76a 3902.393 flange
77 1200.082 O ring 3106
100 3617.168 clamp

spacer to restore the correct projection in the pre-chamber

POS. |CODE DESCRIPTION Qty

2 9580.065 tube

3 &= » filler oil cap

3a 9032.093 filler oil cap

4 9730.416 screw M 6 X 20 0
4a 9766.001 screw torX M 6 X 20

5 8545.939 lifting brace

6 9400.0098 drain pipe

7 B8630.147 clamp diam.12-22

8 $080.133 cap diam. 8

9 5365.122 connection
13 B3630.147 clamp diam.12-22
16 5755.137 valve spring
18 6410.017 retainer with half-collets

PP OOR WRRRPRPREPREPRPPEEPRPPEPREFREPNNRPRERFRPOAOFFWOVWOWWORRPWOWWONONOINTNNNNRRRREERERNONNREROR

printed by LOMBARDINI: 29/03/2018 -

1




Group: FOCS-SUPERFOCS

Engine: LDW 1003 Drawing: L

CYLINDER HEAD/ROCKER ARM BOX

POS.

CODE

DESCRIPTION

Qty

101

7625.010

washer diam.

8

printed by LOMBARDINI: 29/03/2018 -

2




Engine: LDW 1003 Drawing: L

L FOCS
SUPERFOCS

printed by LOMBARDINI: 29/03/2018



